

HAITIMA CORPORATION

MILL TEST CERTIFICATE

Client:	PRIMROSE ALLOYS, INC.	Order No.	#6314			Invoice No.	EX 0373/17										
		Date:	May. 31, 2017			Page:	1										
Material Specification				Visual Examination				Dimensional Inspection									
ASTM A403-2016 WP 304/304L-W				OK				B16.9 OK									
ITEM NO.	Products Name			Products Size			Quantity		Heat No.								
1	CON RED			3"X2" SCH 40S			10		JWG1612038								
2	90 ELBOW LR			3" SCH 40S			30		JWG1702017								
RT		UT		MT		PT		ET		Flattening		PMI		Method of manufacture		Intergranular Corrosion Test	
—		—		—		OK		—		—		100% Spectral:OK		cold formed		acc.ASTM A262/E OK	
CHEMICAL COMPOSITION (%)										Mechanical Properties							
C	Si	Mn	P	S	Ni	Cr	Mo	Ti		δb (Mpa)	δs (Mpa)	δ5 (%)	ψ (%)	HRB	Bend		
0.025	0.380	1.49	0.042	0.001	8.01	18.01				646	262	65	/	131	/		
0.025	0.370	1.51	0.040	0.001	8.10	18.13				658	278	68	/	131	/		
Heat-Treatment:										solution annealed temperature 1050°C		Remarks:					
										Holding Time 20 min. Cooling in water							

We hereby certify that products described herein had been manufactured, inspected and tested in accordance with the concerned standard and also with the purchaser's requirements, and the result is acceptable.

Manager of Quality Control *Hanson Chen*

Stock 4731460 12/05/2019



SSFIT 3IN SCH 40 304SS LR 90
IMPORT